10.

11.

WARNING

PERSONAL INJURY MAY
RESULT IF THE FOLLOWING
SAFETY PRECAUTIONS ARE
NOT OBSERVED.

. BE SURE THE AREA SURROUNDING MACHINE

IS FREE OF ALL HAZARDS SUCH AS FIRE,
WATER, OIL, RUBBISH OR ANYTHING THAT
CAN CAUSE INJURY.

. DO NOT OPERATE MACHINE IN AN EXPLOSIVE
AREA OR UNDER WET CONDITIONS.
THE MACHINE IS NOT AN EXPLOSION - PROOF
TYPE NOR WATER-PROOF TYPE.

. DO NOT OPERATE MACHINE BEFORE READING
INSTRUCTION MANUAL.

. DO NOT OPERATE MACHINE ON VOLTAGES

OTHER THAN SPECIFIED FOR THE MACHINE.

. BE SURE MACHINE IS CONNECTED TO
BUILDING ELECTRICAL SAFETY GROUND
(EARTH).

. BE SURE POWER (AND AIR SUPPLY) IS

OFF BERORE PERFORMING MACHINE
MAINTENANCE, PARTS REPLACEMENT,
ADJUSTMENTS OR CLEANING.

. DO NOT OPERATE MACHINE WITH GUARDS
AND COVERS REMOVED.

- DO NOT TOUCH KNIFE,NEEDLE,PULLEY,BELT

AND MOVING PARTS WHEN MACHINE IS IN
OPERATION.

. BE SURE MACHINE IS PLACEDON A SMOOTH
(LEVEL) SURFACE WHEN PERFORMING
MAINTENANCE, PARTS REPLACEMENT,
ADJUSTMENTS, CLEANING OR STORAGE.

BE SURE THE MATERIAL TO BE SEWN OR
CLOSED COMPLIES WITH THE MACHINE
SPECIFICATIONS.

DO NOT USE SPARE PARTS OTHER THAN
GENUINE “YOUTIAN” GENUINE PARTS.

&kt
= =

MRAEFTILEWE , MR35 LF
], FEER.

LG e R B A0 ] IR S A5 AT 8 5] 3R i ok
L K AT RS o

2. ANEAEA RN G b el R A R BT P A
ABERAE T B . B

3. WAZEAE B A B 2 AR R R AR

4. REAEBEAS TSR € B LUAR EHR R T
L

5. WERHHARC

6. PEAF AR . T . ST ez
R, WZAUIETE IR (LR SR ).

7. ARFTEBCT Ak A AR AR R R s

212

firo

8. MEAREEMEp, AEATFMEE . KA
LN D et TS

9. BEAREMER . TR H . R, AR
I, AELEAE R g

10. ks — N AHEAE D) W IORHE B A7 S HAR
i

11 AR IERR A M7 M.




Identifying and Ordering Parts

BER%

Where the construction permits , each part is
stamped with its part number. On all orders,
please include part number,part name and model
name of machine.

Safety Rules

To prevent personal injury:

@ All power sources to the machine must be turned off
before threading,oiling,adjusting or replacing parts.

@ All cover and guards must be in position before oper-
ating machine.

@ Do not tamper with safety cover,guards, etc., while
machine is in operation.

FHHRRMTE LHEESER

@ AN HH AL EAL IE Y GN35S R A EH 4.
AR AL PN ) P AE A £ B rr s L 2B (RS

O ST ERIE, SEEE RO — SER AR 4
*‘?ﬁ'o

® (TR, BRI R, BERh . 4
P, SHBRORIER AT R A VB R, 3
RN HRATANE, AEAVDRIRA AR

Cautions When Using the Machine

£ AR REREIR

Safety Precautions

1) Always turn power off before threading, oiling, and
adjusting the machine or replacing parts.

2) Wear safety glasses.

3) Make sure, before starting the machine, that all cov-
ers and shields are in place and closed.

4) Do not touch on the machine when it is run.

5) Turn power off and make sure the needle does not op-
erate before you put your fingers under the needles to
adjust.

6) Do not touch on the machine when it is run.

REFHE

1) ZP&8 . a9k, BRI R R sha e Z A
W2 P R DAL

2) RSN, fl el 2 AR

3) R, GRPTA R, SRR

4) TR AR C R P 2 A% PR B

S) R AKEEE T TS, AIBTAEIE. ISR
W, WA IR T2

6) HEMIBGERARR T, A S S AR R AL

Maintenance

4 R =

@ Please keep in mind to handle the machine carefully
and to maintain the machine in good condition.

@ Thread fuzz or dust must be cleaned with air or brush
on throat plate, in the groove of feed dog or around
looper after the day's work.

@ Wipe the area easy to rust with oil cloth.

@ Check the machine for loose screws and tighten them,
if any, once a month.

@® Good maintenance will prolong the machine life.

II

O LEDIMRTA TR I/ N, BR T 2RO
ZAh, BERHE TR

O® ARG, MR s L HRBRE Y K
G A [ R Y B IR T R T

© %5 oy LE SRS P AT S5 5

® LA, IR AT,

O HEAEIRTE R AR R BB AR S, BT LIRS



hESbi=g =t
Lubricating Points

Fig.1

I



Upper Thread Lower Thread
[:1k57 ;357

Fig.2

HEAbZFEIF LN

\Threading Here Refer to Fig.11




CONTENTS H #

1. CHARACTERISTICS AND APPLICATIONS/4&BE B iR --ceeeerereeceereceeens 1
2. SPECIFICATIONS / FH - voeeeremrmmmtit it 1
3. GENERAL DESCRIPTION/ ZMEH --++veerereereensarransersreansnransrennssennssenes 1
4. THE POINTS BEFORE OPERATION / & FRTHIEREIH ocooveeeeee 2
5. LUBRICATING / JEFB --cvoeoevreevernrennerenetamntnettetitieeertareetennanene. 2
6. NEEDLE, THREAD AND THREADING/ &, 4S8 g ----- oo o002
7. INSERTING NEEDLE/ Z2BEMEST oo eevverermnerernnenrennnnrernnrernnrenuennennns 3
8. ADJUSTING / B ER --ccvvvrevmrrermmnreens e netiieseneeneniecenine e e e
(1) LOOPER/ SEGFEEAT <+ vvvrorerrorensesnsesssnenteieetitititititetiteteeitetetaneaans 4
(2) NEEDLE BAR/ $FAFEET v cvvverereererenseseemneummiiiiiiiiae. 4
(3 ) NEEDLE GUARD/ H $1 5 BB - cvvvvrrerrrrrerernnreseesmnii i, 4
(4) FEED DOG [ SERI B +vecevererereresacnrasaetatitiieiiitiiiiiietcicatecscecacnes 5
(5) STITCH LENGTH/ 185 SERERE «+-vcevereeerrercanserstusttntieniettiianieainiaees 5
(6 ) PRESSURE OF PRESSER FOOT/ BRI S HgMi- v cerevrerercerereasancacnnacanes 6
(7 ) THREAD TENSION/ ZE437E FIEHET -vcvverevverrerensncnserietictatieiienianenenee, 6
(8) LOOPER THREAD TAKE-UP/ & &1 Sl iSHEAELE M- ovrvmroreronrenerentcanienna, 6
(9 ) MECHANISM THREAD CHAIN CUTTER/ ##ii sXAS MR TIREE--ovvcermemrmerereees 7
(10 ) SOLENOID & ELECTRO-PNEUMATIC CUTTER/ B, SEEHMIIIHE --- 8
(11) SETTING THE FEELER/ (S B BE B - vvovrererorrererorcncacrincacanens 9
(12) SETTING THE TIME DELAY RELAY/ RS EI4BEERRF - ccevcevnerenrenrenrenen 10
(13) ADJUSTMENT OF UPPER FEED DOG/ §# 3 5 eeeceeeereeecenencaeacenen 11
9. TROUBLE SHOOTING/ # S8 # [ I E BRI T E - oevvvvvvvrrereeennnns 12, 13
PARTS LIST /| BRI -----vcovvvvererrerrrensereretiiiiieiiiiiiiieinaee. 14
NUMERICAL INDEX OF PARTS / TEEZRE|---eeeeeeereerrnreanaanaaaans M, 42

DIAGRAM OF SCREW, NUT & WASHER/ i#%]. #8. 2B Rr=E------43



1.Characteristics and Applications/ 432482 A&

Model GK35 Bag Closing Machines fail into three
types, man operated start and stop of the machine with
semiautomatic thread chain cutter, automatic start and
stop of the machine with solenoid operated thread chain
cutter , and with electro - pneumatically operated
thread chain cutter. All these machines adopt semi -
closed structure for easy maintenance. Crank shaft tail
end adopts closed rolling bearing mechanism for the
purpose of high speed , wear resistance and flexibility.
Lubrication system falls into permeating oil cups with
felt reservoir and spray types. Main parts adopt wear
resistance materials such as alloy steel and alloy copper
etc. All types of thread chain cutters adopt safe huilt -
in structure. All types of machine heads hang on col-
umn support combined with feeding devices for closing
filled bags and sacks made of cotton, jute, plastic and
paper etc.

GK35 A EHME I N TAE B d 0 i Bl B 45
B, S B BT D AR B B R R Y
REEN LR, T RAARIE ] F ST U] A R R A
il F ST )& R REIBEAR R T AEE Ty
i gt PR, o e v FH ) PA VR B
ARELLER R, TS . SRR HAY. B REUR
ARSI e g i S [ B A, B SR
RG-S S S 855 S iR, 25 RIS
AR SRR DT) 20 8 B 2 AT RER N R A . 2% A
TR IR R HEAE AT b Bl e f) o ey 4 el
fE—, WIVERRED. B, bk T RIRAE A S
42 BRES . RIAmAR A MATAS S () A48 B M 4%
HZ .

2.Specifications/ ¥ 1&

Model
Ltem Her) GK35-2C GK35-5 GK35-6
IHE
Max.Speed
RS 1900rpm
Working Speed
T Ak 1700rpm
Thickness of Material Smm
KRB RS
Range of Stitch Width .
39 i U 4 65— imm
Stitch Type Double Thread Chain Stitch
53Uy MEHE (401)
Thread Type 20/6, 20/9 Synthetic Fibre Thread or Cotton Thread (2%3, 3%3)
HEL M 20/6, 20/9 & AT 4 sk £ ’
Needle Model 80800 200~250#
HUEFHL % 80800 74 = 200-250#
Pulley
E ¢ 114mm
Thread Chain Cutter Manual Operated Electro-solenoid Operated Electro-pneumatic Qperated
LADIFIE A SRR AV R R B
Motor Common Motor Brake Motor
HAL e H AL Izl HAL
Motor Power
A% 70w
Weight
Fhr 27kg 30kg
Size (L X W X H)
SNBSS (KX 3 X B 350 X 215 X 440 (mm) 350 X 240 X 440 (mm)

. . EY

3.General Description/ 5t R

Model GK35-2C

Equippped with mechanical thread chain cutter which
makes reciprocating motion by running of the machine.
The bag being fed into the machine will continue to sew a
length of thread chain after closing the bag. Push the
thread chain together with materials into open slot in the
throat plate to cut. Start and stop of the machine are op-
erated by hand.

GK35-2C #!

AT B BB 5 T8 i T A AR B A B0 AR L)
Jlo SRR SR AR EE E 1%, FAEATAE T —Beid
B TAAAERHTA A SR BT 1 MR s B1T A
BV BEARA BB ||y AT



3.General Description/ &iRA

Model GK35-5

Equippped with solenoid operated automatic thread
chain cutter. The bag being fed into the machine starts the
sewing operation by a feelercontrolled , contactless e-
lectronic proximity switch. When the bag is closed, the
feeler return to its original position automatically, and
elecronic proximity switch cut off the power supply . The
machine stops automatically. At this sime, thread chain
is cut automatically by solenoid operated.

Model GK35-6

Equippped with electro-pneumatically operted thread
chain cutter. Operating pressure is 0.3~0.5Mpa

(Other principles are same as that of Model GK35-5.)

GK35-5 2
P R AR ) A B0 ) SEE . AR T
BOEABES, BN B R, IR
Bl IR ARSIV, BHEC RS, HENAEE
HEMRAL, SR bARDIBEN, Ha ALk, &
IRF Hy PR AR R P TR R BT T B ARENAT: ARl A B
VIlr, 391 HEMENL.

GK35-6 #!
S T RIERIN B ENAEHERT IR, TR SRR
4 0.3~0.5Mpa.

( Hop JHPHEL GK35-5 FIA{[E ).

4 The points Before Operation/ {£ F R fEiE = HI18

New machine or through long time storage machines
must be checked before operation. Cleaning the anti-rust
grease and dust on the surface of the machine, and filling
sewing machine oil or white spindle oil 60# into oil cups
and oil holes. Turning the pulley clockwise by hand.
Check for free and cooperation. Check motor rotating di-
rection for the same as that of the machine running. Then
starting the machine for test sewing.

For automatic style machinem,check electrical equip-
ments , circuits and pneumatic cells whether they are
good. Before threading , filling, oiling, adjusting or re-
placing parts, all power source must be cut off to prevent
personal injury.

BB A RIBERS R A A — U
Wik, JEBRER AR AP AR, FFEM PRI
THALEE TEAKERIBE T ko0 11 L. FHFIA R
FHEh v, A R R e, AR
BB 1) A ARy 1 — 2, SRIA R R )
BT T4

H B ROBER A T A . ARER SOR BT
PERMSEF, fEZrEE, ol SaEE M2
DIBa R, LIS sk il v S A 2l

5.Lubricating/ &8

Routing maintenance is important to prolong the ma-
chine life . Machines have to be cleaned and lubricated
twice a day at the lubricating points according to the oi-
ling diagram (Fig.1), making oil felt soaked in oil. The
sight feed oiler and oil sprayer have to be kept filled and
should be adjusted so that it feeds two or three drops of
oil per minute.

HAAE AR IR, IE RS, BAA TR
WZEABR SR A T, O ELAR MR BEEC fE 1) Fros
MR EA TN U, FROEE BRI L . T
VEIMAR B e e TR W, IS8 2 A 02 23
IRl

6.Needle. Thread and Threading / #&t, #4g&sHiZr4s

Selections of needle and thread depend on quality
and technical demand of sewing material. Good comblina-
tion of the needle and thread is one of the basic condition
to get perfect sewing performance. The needle point must
be sharp, and the thread must be strong enough.

BESHANAELRAYISE SR AR PR A Y T 1 B Ay 22
SRIME . BEF BLARAEAH VL IC 215 1 W AR R RE Y
B Z — o BEEHOMERER, ARG B8R
SR



6.Needle. Thread and Threading/ #&, #&%E#Zr4%E

Thread machine as illustrated in Fig.2 , draw out
upper and lower thread from needle eye and looper hole
about 50mm.

% (12 ) Pl Efrarss, iR E e
PR SR K 525 $1-L A4 S0mm ZeA7 BiTal

7 Inserting/ 2 4E 1 &t

The needle eye wears out obviously , needle point
werars dull or bends, replace it. When replacing it , turn
the pulley until the bar reaches its highest postion. Loos-
en the needle bar nut, and insert a new needle with the
shank as possible into the needle bar. The needle long
groove must point to the moving direction of the sewing
materials. Then retighten the nnedle set screw.

PSS IREAN:, HEHIRWIBARE | ST 6t
el IR, AR BTN, e R A
BT R G, FRTFEAME R A (3 ) 0 b
Brer, SHRZEIRASATALRR, SHIRMITE i 2]
RERHAITEE T 1A), P SRR

B A

B E CD

.

( ) ~
B
A

— Fig.3 —— \




8.Adjusting/ A&

(1) Looper
a.First set the looper connecting rod A (Fig.4), so the
distance X (Fig.4) between the centre lines of the
two ball joints is 69.8mm. For adjustment, loosen the
two nuts B and turn connecting rod A forward or back-
ward as required to obtain specified dimension.
Retighten nuts B.
Caution: the left nut is left hand thread.
b.Rotate the machine pulley clockwise by hand, so that
the needle bar moves to the lowest point, at the same
time the looper moves back to its farthest position to
the right. The distance from the point of the looper A
(Fig.5) to the centreline of the needle is 8mm. For
adjustment,loosen two screws C in the looper drive le-
ver, rotate looper drive lever D left or right as required
to obtain specified dimension and retighten screws C.
Caution: Pull looper drive lever rocker back tightly
when tighten screws C so that the end face of
the looper drive lever rocker leans against that
of shaft bushing, assuring that earance be-
tween both ends is taken out.
(Otherwise it will make noises.)
c. Rotate the mahcine pulley so that the looper A
(Fig.5) moves from rhght to left. The looper point
should pass close as possible as the back of the nee-
dle without contacting , about 0.08 ~ 0.13mm
(Fig.6) clearance. For adjustment, loosen screw D
(Fig.4) in the looper eccentric fork C and tumn
rocker shaft E on the looper rocker with the looper
forward or backward as required . Retighten screw D.
(2) Needle Bar
Remove the throat plate .Rotate the machine pulley in
operating direction until the looper moving to the 1dft.
When the looper point projects 1 - 1.5mm left of the
needle,the lower edge of looper and the upper edge of
needle eye must be flush in this postion (Fig.7) For
adjustment, loosen clamp screw B (Fig.3) in the
needle bar up or down as required .Retighten screw B
and remount throat plate.
(3) Needle Guard
The needle guard E (Fig.8) will protect the nee-
dle and prevent it from bending or breaking when the
needle goes down. The clearance bteween the needle
and the needle guard is 0.08 ~ 0.13mm (Fig.8)
For adjustment,rotating pulley in the direction of oper-
ating, so that the needle guard moves against the nee-
dle. Loosen set screw G on feed dog holder (Fig.5),
move the needle guard accordingly. Retighten screwG.

~

— Fig.6 ———

a. T ST F AT AC [ 4) , o ek i 7 O S ]
PEX F% 69.8 mm. 3 FlIRF AN R IR EEB, MEiE
B EE AT A, FEEX A5 BRI P 2R
_5:0

TR AEEAIIEE

b. FHTFMERE $1 75 [ e R v, (ST F RS 2 M
B, TRl SRR BRSO, R ETA ([E
5) BYEHARFIBE B B O BEEE F8mm . S IRy
RN SRR R ETC, 2 B £ Ah
AP D, S 2T R R SR Co

R ERBECEK, ARFERRERNEF;

EEROEN, (FEMRERDSEER
2)

C. M) K, (T ETA ([R5 ) £ A0 Ac i
1, FEIIBAE T I U B W S TS R AN A4
filf , HHPTR 0.08~0.13 mm ([& 6), FHIRE
ERRE S/ IM.OREATC (8 4) 1 12 4T D, ¥
SRR SRS, ARSI HBRS, PR
ZURET D,

(2) stFrEAE

HIR S, W Al TRy i, (A

I ZCEHEA T, B IS ST ELAR 1~1.5mm [,

BT STHIR 42BN 85 ST IS - (8 7). F9%

FEFFR IR, PSERASHAT N ETIRST B ([ 3), BF

BBt 2 Al S 5 P EIRET B, JFEHE I

B

(3) HEHERAE

By 1RGO ET T R S5 A Sl , B EHEIR E
([ 8) PR RN, B9 B F 0.08mm-

0.13mm ([l 8 ), HHARE IR R MR A ) i)

RS SRS TR, AT ZLF (18 5) b

ZUEIRET C, BoMEHEIL B B4 MBS PSR

12T C,




8.Adjusting/ 5A&

A )
1 ~
r~ s nd "
L \ \E
1 7 E ' \ £
; D &
B -t
11, 0.08~0.13mm
. Fig.8 ~

(4) Feed Dog

The beight of the feed dog A (Fig.8) is deter -
mined by the quality and the thickness of the sewing ma-
terials. For closing thin material such as bags made of
cloth and plastic, teeth surface should project 1.8mm a-
bove the throat plate D top surface, and for sacks about
2.2mm above the throat plate. For setting , move the
feed dog to the highest position , loosen nut B and adjust
feed dog by raising or lowering it . Retighten screws B.

If feed dog is not in the centre in the throat plate slots.
Loosen screws D in the feed rocker C (Fig.9), move
the feed rocker right or left as required . Then retighten
screws D.

(5) Stitch Length
The length of the stitch can be adjusted by raising or
lowering the stud A in the segment slot of the feed rocker
C (Fig9) . Lowering the stud will shorten the stitch.
After loosening nut B. ( For GK35-5 and GK35-6, the
cloth plate should be removed to adjust.)

Caution: Any change of stitch length will necessi-
tate a corresponding change of clear-
ance between the needle guard and nee-
dle.

(4) ER TR

MBS P R BRI REE ORT A ([ 8) fg
JE o B SRR SR, AT e S AR
D EPIi%y 1.8mm, FRESXY 2.2mm, SR SGHT AR
SFEAT R R A, WHAMREE B, EIBEIRET RS
) o P T SR B,

DAL SRR P 4 W (T IR AN SRR, 820
HUEC ([E9) ERIWRIRET D, A ARe s A28
ZESRAVE A HHEEIRET D,

(5) $HEEREAL

FHEREAFEET, BB RREC ([H9) W
PR SR A ETIRETA 19 N EI R EBL . T %
PRETA SN, Thm RI&R R SR . 58 6 IR 40
EHEB, IR EIMEETA 24 i $HE e e 2R
B, (GK35-5, -6 BIZEEIT Eik 5 Asa ., )

1, BIRIERERFEE,




8.Adjusting/ 38

(6) Pressure of presser Foot

The pressure of presser foot is determined by the
thickness of the sewing material . When sewing thin mate-
rials, decrease pressure; When sewing thick materials,
increase pressure. When feed sewing materials smoothly
and stitches are uniform, don’ tincrease pressure, to re-
duce parts wear. For setting pressure, turn two collares A
in to inerease pressure , turn out to decrease pressure.

(7) Thread Tension

Thread tension is adjusted by thread tension assem-
bly B and C (Fig.10), tension of upper thread is gener-
ally stronger than that of lower thread . Turn thread ten-
sion B and C in to inerease the tension, turn them out to
decrease the tension . If the stitch is still not good, should
adjust the height of thread adjusting bar D . The height of
the thread adjusting bar D is at the same level with the
thread eye of the needle bar connection at its highest por-
sition.

(6) ERRER H1ERIER

FRTRRE S RIS, BRI . Gy
SRS ez, RBERER ) AR,
FHBY SR IZ PGSy, AR .
B R IR A R R S A (fi] 10) RIRERIR Ty,
Jicé H Ul R g

(7) AERERRNTFRIER

A IR ) i AR AR B BLC (] 10) AREHMAT. iE
TR AR ) 2 LU RARR TR TR . edE AR 4848 B BiC
EAYIRRHE BRI, B Rl

PER L [t e 3T AL S SUNINEERENVNTE S
A AR SR ETAT D AR RE . IR AR R R AR D iy
JE BRI 6 B T} 2 i e A IR 9 AR R A S K
N7

|

(8) Looper Thread Take-up Mechanism

Looper thread take-up mechanism consists of loop-
er thread take - up A (Fig.11) and cast - off hook C.
When the needle falls into the loop formed by looper, the
point of the descending needle is flush with the lower
edge at looper or projects up to Imm below the lower dege
of the looper. At the same time, lower thread is released
in R angle B from the looper thread take - up A. Fow ad-
justment, loosen screw D , raise the looper thread take-
up A to delay releasing of the lower thread; lowering the
looper thread take - up to move up the releasing of the
lower thread . Retighten screw D. It is very important for
stitch forming to adjust thread take-up correctly.

5 5Pk e plh th P AR E) A FIPkAEE R C (]
11) A EHEE T R b 5P s B
FEOE Y BT S Imm LA, IS 48 (R IR 18 5 g9k
REENAA BB Wb SEEIRHEAMR STD, The
B PRAREN A A SER AR, [ RIS AR AR
T SRS B E IR ETD o I f R 4 1A 4 IS A8 Pk
A, BEGTRIE Aoy B

_6_



8.Adjusting/ F&

(9) Mechanism Thread Chain Cutter

Model GK35-2C thread chain cutter is driven by
mechanism. The knife C (Fig.12) is positioned in the
tapered slot in the front of the base by screw D . The cut-
ting steel B is posititoned in the slot of the knife holder by
screw A and goes back and forth with the running of the
machine . In cutting, the edge of the cutting steel and the
knife should overlap by 0.5mm. For adjustment , loosen
screw A and D, stea as required , retighten screw.
Caution: The tips of the knife and the cutting

steel should be positioned 0.3 ~0.5mm
below the throat plate bottom surface.

The lateral pressure between the knife and the cut-
ting steel is activated by the spring A (Fig.13) . And it
is determined by actual requirement in thread chain cut-
ting, For adjustmeng , loosen the collar C of spring and
Screw B, increase or decrease the pressure as required,
then retighten screw B.

0.3~0.5mm

N Fig.11

(9) #et=XEHY TR

GK35-2C R &8 348 U1 71 i BESRHE SR E) . 1) 7]
FERC ([E12) iURETD [ 7 B S A8 il v 1) 4
fEd, VIJJEI R B HIRETA [ 7 55 J) ZEAs o e A%
FER BN, DIRIREh A ] J) ERE E AT )
0.5mm, FEEIHSEIMRETA LD, SR 2 2RFE #

PERST,

FE: VISR EVITIER TIRESREIE TR
0.3~0.5mm

DI JIE) i BRI TTRE Fr 22 [ B 0 1 R R ph o A
(I 13 ) FEARY, FLHR R/ NEEAR S5 U S5 Y
TR B . SR ATRHERARL 25 15 J81 C b A9 1R 5T B
HEF TR BRI S e, SRR T SR ET B,

AN




8.Adjusting/ 38

(10> Solenoid and Electro-pneumatic Cutter

Model GK35-5 thread chain cutter is driven by e-
lectro-magnet . Model GK35-6 thread chain cutter is
driven by air cylinder . When the thread chain cutter is in
its home position below the throat plate, the knife tip of
the chain cutter S (Fig.16) should be positioned 0.5mm
below the throat plate top surface . To obtain this , adjust
the knife lever stop screw T with lock nut in the bottom of
the bed casting accordingly. retighten nut . In cutting po-
sition, above the throat plate top surface , the cutting ed-
ges of the chain cutters should overlap by 0.3mm.
a.Model GK35-5
Unhook pull-back spring R ( Fig.16 ) and press the
solenoid until the core of solenoidbutts on the solenoid D

(Fig.14) . Loosen nut A and move clamp B on the sole-
noid rod to left or right until the cutting edges overlap a-
bout 0.3mm . Retighten nut A and replace pullback spring
R (Fig.16) .

Caution: A metalic sound must be heard from the
solenoid when it is energized.
b.Model GK35-6

Press clamp A (Fig.15) on the piston rod of the air
cylinder against the hexagon head stop screw B in ot out as
required, until the cutting edges overlap about 0.3mm. Se-
cure the setting of stop screw B with lock nut C.

Caution: The poston of the air cylinder should not strike

against the cylinder inside when actuated.The

stroke of piston must be limited by clamp A

(Fig.17) striking against hexagon head stop

screw B. Operatiing pressure of air cylinder is
0.3~0.5Mpa.

CBA
a1
=
o ”/
cf p

Fig.15 —————

(10) E&h., mENXEHET K EMNAL

GK35-5 RUAARHFEY ] i 2 | R G SSE) ; GK35
-6 RU AR RS JT b ST SR B . B 5T T B AR 0
R, JI2RS (@16 ) A SR P 0.5mm, 54
IRFISEPABRIRIC AL A PRAIRETT AOSHBIREE, e ng
JREH BRAIR ST 2 5 JJON B, FEATSH B R R

BRI SR VT R, BRAE BT H AR
B, W) JIEES 0.3mm,
a.GK35-5 7l

BCREM PFER (16 ), #EpEsC (@
14) e, FER4EED (14 ), MBI LA J4 &
WESSBRENAT AR FB R AL BB H), SRR JIES
1 F50.3mm B ok o HR i SR EEA R4 E R
([ 16)
TR EEUENE (B ) B, LEEREES
C(E14)E8EEEED (B 14) BHHEEE,
b.GK35-6 7

RFSRGLIE ZEFFARA (1S ) FENTHE, % BRED
FIHTIREB, AR SH ZARLEC, FEdE s e ) SR 349 5
EEB R ZE ] T HBL03mm &Ik, 5 e
B} C el e SUET TR E B,
TR REEESERAGERIIEENEE, EH

RELFAHTUEEB FiEZEAT KA KR, RE
TEEEH1E 0.3~0.5Mpa.




8.Adjusting/ 38

s

cabmm 28mm
approx15/64in.' = {1Ain
|\

(11) Setting the Feeler (GK35-5 and GK35-6)

a.Mounting the Proximity Switch
Remove colth plate and left end cover,mount the electronic
proximity switch A (Fig.17) to the dimension of 28mm as
shown in (Fig.17). When retighten two plastic nut B, don
t damage the proximity switch.
b.Setting the Feeder
The feeler D (Fig.16 and Fig.17) is adjusted initially
with the two fastening screws for t he feeler support braket.
The feeler should not have any lateral play, but should turn
readily. For this, loosen lock nut G (Fig.16), turn fas-
tening screw F in or out as required, until the feeler turn
readily . Retighten lock nut G.
The feeler D should be in the centre of the throat plate and
the slot of the presser foot. Forr this, loosen lock screw H
(Fig.16) and centre the feeler D in the throat plate and
presser foot slot by moving the centring shaft E (Fig.16)
laterally. Retighten screw H.
Setting the height of the Feeler
The dimension X (Fig.17) between upper throat plate sur-
face and the feeler should not be less than 7mm  ( set as
high as possible) . The did stance between upper edge Y of
feeler and lower edge of the feeler slot cut - out in the
presser foot should be approx. I mm to prevent impacting.
For adjustment , loosen nut K and turn off screw L,so that
the head of screw doees not contact the magnet in the feeler
support bracket. Loosen nut M and turn the feeler stop
screw N in or out as required, to adjust the correct feeler
height X. Secure the set feeler height with lock nut M.
d.Setting the Switching Pressure (Fig.17)
The switching pressure on the feeler D is determined by the
distance between screw L and the magnet in the feeler sup-
port bracket. The closer the head of screw L to the magnet,
the higher the switching pressure on the feeler. For adjust-
ment,turn screw L slowly towards to mangnet in the feeler
support bracket, until its head just contacts the magnet,
then turn it back 1/2 turn, so that the feeler moves freely.
Secure the position of screw with lock nut K.

o

Fig.17 J

(11) EREEEERAL (GK35-58 -6)
a. ‘LT B

HIF SR, BUEHR, TR BA ([F17) R
5 B E M 28 mm, A R R B,
FE: FILiESERERE,

b. EEFREE

EEIFFD ([ 16 BilfE 17 ) 7ETHIR S ARIRETF (
16) I, fibm A TP R B s, SRR aEhA S
ZHRELG ([E@16), FedEalihe il THIOIRETF, 15 2% @)
FREEREEER 5 P EREE G,

R FFTD £ S SRR RS v oCs 1% b AR i PR 25
F, ENIREIZEMR GG . SRR EE IR ETH ([E
16 ) fE L@y PO EHE (16 ) B2 S B 7 $k A
PRI R R RS 1, FERTEERET H,

c. RS EIAT = R

REEIFF D 2 SHAR-1H A B RST X (] 17) A5/
A Tmm( 25T REFA ), R BT A B = BY R B A
F1 SRR B Tmm A4 R BR LS ARl . SREE IR
BRREK RIS AR ST, (TR 5T SIFs It it P Bl AT 52
DR RS , SRS FRRABT IR REN, e i B E
PR IRETM, 2 S EAT X G B 2K 5
1k, TP RN,

d. BRI (fE 17)

REENFFD 9 AR Sy i fr i) Kl U iR $TL
B S IR b G R IR , MRETURRL AR T
e, BENT R AR O . SRR IR 1S e e IR S TL
S SARRRE ORGSR, SV e iR $T 12 18, LA
RS EAHRRE RS , I FURT S BIR A K

_9_



8.Adjusting/ 5A&

e.Setting the Switcing Point (Fig.17)

The electrical switching point of the proximity switch A
is determined by screw Q. When the feeler is in home
position, the distance between screw heaad and the
face of the proximity switch is approx .6mm ( just fo
reference, should connect the machine electrically to
set) . With the feeler in home position set the proper
switch in point as follows. Loosen nut P, turn screw Q
away from switch, until the switch switches off. Now
turn screw a further 1/2 rurn to wards the switch . Se-
cure this position of screw Q with lock nut P.

(12) Setting the Time Delay Relay

Setting the time delay relay in the switch box of the sew-

ing station under following conditions.

a.The sewing machine does not fully stop, the cutter is actu-
ated.

b.After the bag on the feeder is closed, it will continue to
sew out a lenght of thread chain. When the thread chain
hasnt beentightened , the cutter is actuated.

Caution: When setting the relay, there is line-voit-

age on the open switch box.

c. $Z 1T B BRI SR AT (f 17)

TR BB A (Y B PA ISRG By BRETQ 40,
BIAFD BEARALNLE IR, BRETQ BRARFNH T B [ #Y
IR 6mm . (EAL2%RE . B EEIEST
TGRS ) SRR AT A SR AR AL AL, SRR
BEP, SeriRETQ e (BEPABIR ), HZEEHIEE
JE R AR M i HEE R ST (SR BAR ), DI
WrIRE RS AL, L2 SRR ST et 1/2 Pl JF SRR AL P
A EBRET

(12) FfEI4EE T RE
R A AT P IR 14 R A A BT S DL I
VESERs A
a. GERIMEARSE 2 | LIIhIRE BT ) B IR B
b. Bk E PIE AR PR R 4 A AR T — /1
Bk, IS BSR4 BN BT ] BRIRENAE .
EE: fﬁi%ﬁﬁ%ﬁ%%%&@ , ABREEERFELIR
ZE,

GK35—5
+1234

AC Solenoid | !
#55| s Rk t

Plug(Front View)
@S (EERE)__

—
ti 11 i
m m AL
R tly m

uﬂjfl'ﬂ T T T Solenoid Valve

jﬁ_ bl Proximity Switch iL’ ! ';_\ G
T k e _l._.r '

Lné‘ .'? i E.]&ﬁ* . g'_‘_,_L:_r’_a_L_ﬁ—

T || Breaking Capacity P

CXTX3  1-11VA,24-250V,50Hz  Sedety’

1-11VA,24-250V,50Hz

b=
™
=

]

W5 FF 4 L
i | M

The switch is without short circuit proof

1be FF 3% ¢ 5 % B 47




8.Adjusting/ 5A&

(13) Setting the Upper Feed Dog (Figures18)
1) Install upper feed dog (B) and presser foot (C), The

upper feed dog should freely move in the presser foot slots
without any contact. The upper feed dog must be in the
lowest position when lower feed (A) is in the highest
position. At this time, A smail gap should exist between
the upper and lower feed dogs.

2) The upper and lower feed dog feed work simultaneously.
the upper feed dog rear must be positioned between the 4
and 5 booth feom rear of the lower feed dog when the up-
per feed dog is in the lowest position . To adjust, loosen
screw (D) and move the drive lever back and forth.
Tighten the screw after adjusting.

3) To adjust the gap between upper and lower feed dog,
Tighten the nut after adjusting.

4) To effect the sanme amount of motion for upper and lower
feed dog, lossen ball screw (KD, and move ball joint
(M) back forth in the slot of rocker lever (N) .

5 ) The upper feed dog ( B ) teeth must be 3mm inside the
presser foot when the feed dog is in the highest position
to adjust, Loosen screwe ( H ) and raise slide block (J) to
lift the upper feed dog. Lower the slide block to lower the
upper feed dog. Tighten the screw after adjusting.

(13) AR LERF (B 18 ) RS ESAT

1) 4288 PR (B) AR (C), FaokifssEske
A R AR oF Al b () ), ARUREER A BERIE 21 B
JEl, BRREA (A) fEfs i &R, R (B)
—EEREOIE . BN, 7E kR B R k2
Z M EAAAE 0.1-0.2mm [HIBE.

2) FERF (B) BERERE (A) 2R a1 Hl) [
Bl B LR (B) TERARNLE R, ik
B (B) WEmENTE PR (A) SR ETHY
S5 DU BELRIER AR B 2 o AR TRk R |
VARAIEAR (D), AiEREIELFIAT (E) 98I
SR FoS iAo

3) oL Bkl BN R F 2 R A FIRR, 0 2B AN B
S EET FAWEIRET (F) AW HE FAGEEET (H)
SRIE F R ASE), SRS P BT

4) R PRI B R 2 RRIE B R N—Ek
TS B BREDAT A Bkl R (K), 7EBRENFT (N) B9FE
HRRTE RS EhER AR (M), ] RS Bl fo 18 S B
N, TGRS BRI SOE SR, S S ST

5) R (B) fEfm BAOREE, BRI Ik
PERBA S TRI3mm Jiz, SR SehABE B () FAY
PFIEET (H), SRJ5 b e sy ik, J9khy
JE T EEET .

Q_Jm




9.Troubleshooting

Problem Cause Solution Ref.
1.Improper thread Rethread
. . Check and resolve 6
2.Thread jamming .
e . Release thread tension 8 (1)
3.Thread tension is too tight .
Select good quality thread 8 (1)
4.Uneven threaad , not strong enough .
Grind or replace 6
Thread 5.There are burrs on needle eye, throat plate hole and looper
6.Needle of needle and looper is not timed each other . .
Breaks . Adjust as required 8- (1)
7.Needle strikes needle guard or looper ! .
Adjust as required 8- (1) / (3)
8.Feed dog teeth are too sharp
X Wear teeth dull
9.Excessive presser foot pressure Decrease Dressure 86
10.Position of looper thread take-up piece is too high,releasing P .
. Lower looper thread take-up piece, [8- (8)
of lower thread is too slow .
fasten lower thread releasing
L.Incorrect setting of needle Adjust needle 7
2.Motion of needle and looper is not timed each other Adjust as required 8- (1)
Skiopin 3.Position of needle is too high or needle is bent Adjust the heitht of neele or replace |8- (2)
PPIE 14 position of looper thread take-up piece is too low, Raise the postion of thread take-up |8- (8)
releasing of lower thread is too fast piece, delay lower thread releases
5.Thin needle, rough thread Replace needle or thread 6
1.Needle bent Replace needle
Needle |2 .Needle strikes looper or needle guard hard Adjust the play 8 (1)
Breaks 3.Conveyor speed is faster than sewing speed Adjust conveyor or sewing speed
4.Thin needle closing thick sewing materials Replace needle
Needle
Thread 1.Insufficient needle thread or excessive needle thread Adjust height of thread adjusting bar|8- (7)
Tension | 2.Improper looper thread tension pressure Adjust thread tension pressure 8- (1)
Uneven
Looper . . . .
Thread 1.Insufficient looper thread or excessive looper thread Adjust position of looper thread take 8 (8)
Tension : P . 8- (7)
2.Improper needle thread tension pressure Adjust thread tension pressure
Uneven
Feeding 1.The surface of feed dog is too low or wear out Raise feed dog or replace
Material | 2.Presser foot pressure ia too small Increase pressure 8- (6)
Stagnant | 3.Screw of feeding cam is loose Tighten screw
Upper gnd L0\.>ver 1.Presser foot pressure is too small Adjust to increase pressure
Material not in . C . 8- (6)
2 level 2.Presser foot surface is not smooth, friction is too large | Polish presser foot
. 1.The machine assembled bad Check assembling clearance and adjust
Machine . .
Runs Hard 2.Pulley is too tight Release pulley
s Ha 3.Moving parts lack of oil Cleaning and oiling
1.Driving parts are vulnerable, lead to clearance increasing | Replace parts
Large . . .
. 2.Set screw is loose, lead to parts striking each other Tithten screw
Noises 5

3.0il connecting are not smooth , lack of oil

Cleaning and oiling




0. SR B IR B K iR R Ik

WERE eS| fERFE 5%
1. SRRSO IEIRSFAR 6
2. BEURLAE ARk 8 (7)
3. BRI R | AR KA e &85 IR 8 (7)
4. WEEEHAIRAS] | BRI SRR ARG Gk 6
i s BESHL , SHRAL ok LA Tl FRANTS ATk 48 x
4% 6. EEHERLES G TR B A A e 8 (1)
7. BEGTELAE B Ik S A Al TP P 8- (1) / (3)
8. R B AR s Sl e %
oSS g, ene | DR .
10. TP T RIS, Rt WAL, b s 8
1 BT R T 24 e FLELS T 7
pp |2 BESTELEEHEBA B TELE o)
" 3. A 8 /) A s 4 FLEL TN e e AN g&i
5 4, B SFPRARE) BB, B4R SR RIE | TR
S BEEHAN, TigEERR], i FLEre TN e ¢
- 1. B e st .
” 2. HE TR BT B S AR SR E R 8- (1)
3. L I U e 2035 SRR R SRR | e
N P et k4t %
PSRN || pptea BER R il % SRS S T 8 (7)
KA |2 BEETEESR AR JE A RN S A LA R g 8- (7)
BESHABINE |1 ST AR R R A L BB £ T S HRE B IR OLE (3 (8)
oA |2 BRI ST SN S A LA R g 8- (7)
1. ) o B T (T 4L 1 R T S S R %
DR | 2. BEHRE 738 S R R 8- (6)
3. BRHY i B RS THAD) HEIRST X
EREAEE | 1. IS K SHETRRIE LS R S (3 (6)
A |2 MR GH, B MR N
| BERR A R L s AR R AT %
BT |2, (G aE S AR B 2 2
3. SEHR A B TR TS5 T A X
1. (B RS R R Bk S N
WREEA | 2. BT B R B MR AT 2
3. S E A SRS N BIR | VA |5




ORDERING PARTS

1. Description of each part and its stamp number is described in this parts list. Screws and nuts for parts are shown ad-

jacent to the relevant parts. When ordering parts, describe clearly stamp number with its name of part.
2. The parts which have no Ref. Number can not be delivered indepently; Always order it as an assembly.
3. A set of assembled parts is represented by the stamp number of its main parts.

*The parts list is subject to change without prior notice.

T EHBA4RESSED

L ZEFIRPI T T 02 B EE . A AIR ST FIR A0 B s g i A I AR — 3%
N, AT R I AR R R BT 4

2. WA HIE P SR Z AN BE BRI B, 6 ZHRTH R AR

3. SERChF AR A 2R

* BREHIRERUHBAEA,

CONTENTS H &

[01 MACHINE BODY AND BUSHING PARTS +cececeesraraeesenrnrunesesenesesssssescssacasencns 1 5\

HEREMENY

02 MISCELLSANEOUS COVER PARTS +eecetecscacastessarnteseserasesesesccssacssessssacsss 17
E S G

03 THREAD GUIED & THREAD TENSION PARTS «+eceeceecetuceecncusenraraeacenenracensanns 19
BRESE AR R AR

04 CRANK SHAFT PARTS :teececteecseecensereusaessassusscesesssscssessssssssssssssssscscssssssessens 21
FEEREAR ¢

05 LOOPER DEIVE PARTS ++ceteeeetstttettetsttstututtecscsssncasseessessssessersssssssesssrssasssscess 23
BN AR 4

06 FEED DRIVE PARTS «tvceceeeetetstetteatatatesttssesttseecsesttsisssssssssssssscssesssssesssssnss 25
AT ERE) AR

07 FEED DOG THROAT PLATE & PRESSER FOOT PARTS -:cececeececcececnncnienianne. 27
ERE ., sHiRBREE 4

08 FEELER PROXIMITY SWITCH & CUTTER PARTS ( GK35-5 & -6 ) «+ecceeeeeeereenne 29
HENT, #RFARA &MY T4 (GB35-5 & -6)

09 CUTTER PARTS ((GK35-2C ) ceeeereveereensarensaaruneeunseneusernueneennssensssseassssassennnns 31
REML TIEB 4 ( GK35-2)

10 FEED EOG PLATE AND PRESSER FOOT «:cececereceesttetectcnsncnrnracscscsescescnences 33
SRS ST AN/ R 35-2

11 UPPER FEED MECHANICAL PART +cceeeteetstesttettattattessessessessesscascescescascanes 35
RIS 35-2

12 CUTTER AND ELECTRIC CONTROL PART t+tececececttettteueararacasescssnsssesessnsncncens 37
B JISR BRI HIERST 35-6A

13 TWO NEEALE AND FOUR THREAD MECHANICAL PART :ececcererececaracnnannannee. 39
S SHmiEHHE GK35-8
NUMERICAL INDEX OF PARTS «tececeeeetseectsturattcsctstusassccscessscasscessessnsacss 41, 42
FHRR5
DIAGRAM OF SCREW NUT & WASHER :++eteeceesterteettnterenrcneestacascscessnscseens 43

S ge], BERIETEE )




01 MACHINE BOOY AND BUSHING PARTS

NG

RS




01 MACHINE BOOY AND BUSHING PARTS

IS EmE A
iR | FEB R il #HE Qty #iE
Ref.No.| Part No. Description -2C|-5|-6| Remarks
1 1001-5 Sight Feed Oiler WA M14 X 1.5 1]1]1
2 3501001 | Oil Cup Base VHIAR 1|11
3 ADS06N | Screw WS EREETMS X 6 | 1|1 |1
4 ADS08N | Screw WS aRIEET MS X 8 |33 |3
5 3501002 | Bushing for Needle Lever Shaft AT A= 2122
6 3501003 | Plug Screw AT AT e 3k 2122
7 3501004 |Needle Bar Bushing, upper HFF EEhE 1|11
8 3501005 |Needle Bar Bushing, lower A& 1111
9 3501006 |Presser Bar Bushing R i 2122
10 3501009 | Grank Shaft Bearing Houshing &) Sk 1|11
11 | 3501010 |Plug Screw R 2 21212
12 | ZD825N  |Screw W SAERIZET M8 X 251 1 | 1 | 1
13 3501011 | Grank Shaft Bushing ERCUEHES 21212
14 | 3501012 |Washer P 1]1]1
15 3501013  |Looper Drive Lever Shaft Bushing =5 ¢4l il 2 21212
16 | 3501014 |Feed Rocker Shaft Bushing e 31313
17 | 3501015 |Knife Lever Shaht Bushing hE 21212
18 3501016  |Looper Shaft Bushing, front e 1|11




02 MISCELLANEOUS COVER PARTS
B




02 MISCELLANEOUS COVER PARTS

Efra G
FaE | FER TEptEE #H=E Qty #ix
Ref.No.| Part No. Description -2C|-5|-6| Remarks
1 3502017 |Screw AR T 1111
2 [3502018 |Arm Cover R 1| -] -
3 | 3502018R |Arm Cover R -l 1)1
4 | YT515 Screw [ FESLIE4T M5 X 15 31313
5 3502019 | Cloth plate B 1] -1-
6 | 3502020R |Cloth plate s -l 1)1
7 | YT508D |Screw [ FESLIZ%T MS X 8 6|16|6
8 3502021  |Face Cover B 1111
9 | 3502022 |End Cover 255 AT FE AR 1111
10 | 3502024 |Higne Pin G 111
11 |3502025 |Guand EEEE T 1111
12 | 3502026 |Hinge Cover L] 1| -] -
13 | 3502026R |Hinge Cover L] -l 1)1
14 | 3502027 |Locking Bolt Knob i F 111
15 | 3522028 |Locking Bolt A 1111
16 | 3502029 |Spring i 5t 1111
17 | AD505N |Screw HASA AT M5 X 5 | 1| 1] 1
18 | 1001-1 Pinball Oil Cup BPIAE b 6 11414
19 | 1001-3 Spring Cover Oil Gup B 58 2 bR 41414
20 | 1001-4R |Oil Pipe Bend ML ¢ 6 -l 1)1
21 | 1001-5R | Oil Pipe Bend ML ¢ 4 - 1414
22 | 1001-6R | Oil Pipe Joint L ¢ 4 - 1414
23 | 1001-8R | Oil Pipe s o 4 - 1414
24 | 3510195R |Oip Distributor paRliE - 111
25 | YT420 Screw [ AL AT M4 X 20 - 1212




03 MISCELLANEOUS THREAD GUIDE AND THREAD TENSION PARTS

X EB

1&

Pt

s SR
p—" -
S I =i ooy /
TIAN N
O
llt

Sesemek \ N\

N

e ———— S
e mm——aa ol —~
~—— ~———

lllllllllllllllllllllllllllll ~

SN

oy

~e— <

/AN

/' Rmms

N

il 3



03 MISCELLANEOUS THREAD GUIDE AND THREAD TENSION PARTS

18 48 Bl 4 TR B AR
ok | a4 ZEEE #HE Qty #iE
Ref.No.| Part No. Description -2C|-5|-6| Remarks
1 350301 Needle Thread Guide 2 i AT ALt -1 2-7)
2 | YT306 Screw [k SL BT M3 X 6 -1
3 | AD404N  |Screw KT EEAT M4 X 4 | - | 1] 1
4 3503030 |Needle Thread Guide Bar I -1 11
5 13503031 |Thread Take-up Roller Ui -l 1)1
6 |3503032 |Oil Gup FETE AR -1
7 3503033 | Thread Guide Finger Prekan - 11
8 | AD505N |Screw S INRIEAT M5 X 5 | 3| 3|3
9 3503034 |Pin Y 21212
10 | 350302 Thread Tension Ass'y e R At 1111 (11-16)
11 3503035 | Tension Post Se g2 h 21212
12 | 3503036 | Tension Post Ferrule SR MRIB AT 21212
13 3503037 | Tension Disc e 22 41414
14 3503038 | Spring FE#Ee 1.2 111
15 3503039 | Tension Spring Ferrule EEEE 2122
16 | 3503040 |Tension Nut TR B 210212
17 | 3503041 |Spring i 1 111
18 | 350303  |Thread Guide Ass'y Y il 210212
19 | AD508N |Screw S HIRIEAT M5 X 8 | 3|3 |3
20 | 3503043 |Thread Guide JURS7 35 210212
21 | 3511200 |Needle Thread Guide FLEAT 1111
22 | 3503044 |Needle Bar Guide A E 1111
23 | 2002036 | Thread Guide Sk 1] -1 -
24 | 350302X |Thread Tension Ass'y S 2 B4 11 ] 1] (11-13, 15-
17)




04 CRANK SHAFT PARTS
FEBRENER (4




04 CRANK SHAFT PARTS

FEHER BN AR
iR | FEB R il #HE Qly B
Ref.No.| Part No. Description 2C|-5|-6| Remarks
1 3504045 |Needle MLEE 111
2 3504046 |Needle Clamp Nut IR 1|11
3 3504047 |Needle Bar £ 1]1]1
4 350404 Needle Lever Ass'y RS 4 A 11|17} (5-14)
5 | 3504048 |Needle Lever BEFATAT 111 (6-8)
6 YTS512 Screw [ FESLIEET MS X 12 21212
7 NL614 Screw WNAIZET M6 X 14 1]1]1
8 YT406 Screw RFESLIEET M4 X 6 21212
9 3504049 Screw Thread Guide jURS7 a0 11111
10 | 701 Nut BE L) MS 1]1]1
11 3504050 |Needle Bar Connection EFRERTY 1117 (8, 12)
12 | 3510192 | Coupling Bolt BT IR 1111
13 3504051 |Needle Bar Link Pin RN EATRY 21212
14 | 3504052 |Connection Link AR /N IERT 111]1
15 3504053 |Needle Lever Shaft EFFFAT A S 1|11 (16)
16 1004-5 Oil Wick V2R 1]1]1
17 350405 Needle Lever Ass'y NS A 1|11} (1830)
18 | 350406 Needle Lever Ball Link Ass'y ER Bk dift 1| 1]1] (1924
19 | 3504054 |Shell EM L 1| 1]1] 0
20 | 3504055 |Screw BT BRAET 4|44
21 1004-9 Oil Wick V2R 1]1]1
22 | 3504056 |Ball Stud LR AE 1]1]1
23 | 3504057 |Guide Fork T 2122
24 | YT412 Screw RFESLIEET M4 X 12 1]1]1
25 1004-8 Oil Wick V2R 1]1]1
26 | 708 Nut JEREMI10 X 1 21212
27 1004-1 Oil Wick K] 1]1]1
28 3504058 |Needle Lever Connection Rod EFFEESL 1111
29 | 3504059 |Shell EM L 1| 1]1] 0
30 1004-7 Oil Wick V2R 1]1]1
31 3504060 |Grank Shaft ithh 1]1]1
32 | 3504061 |Woodruff Key > [R k 1]1]1
33 | NL512 Screw W NAIZET MS X 12 21212
34 | 3504062 |Bearing Bushing iRt 1111
35 1005 Bearing Bh7k 6205 1111
36 3504063 |Bearing Cap A R 111
37 | YT408 Screw RFESLIEET M4 X 8 31313
38 | 3504064 |Pulley WP 1]1]1
39 | 3504065 |Washer #H 1]1]1
40 | NL514 Screw WNAIZET MS X 14 1]1]1
41 350407 Looper Drive Eccentric Ass'y A GEM A 1] 1]1](23, 42~49)
42 | 3504066 |Looper Connection Bar A OER 1|11 (43)
43 | 3504067 |Screw BT BRET 4|44
44 1004-6 Oil Wick V2R 1]1]1
45 3504068 |Looper Eccentric B KA 1|11 (46~47)
46 | AD60SN |Screw WS M ERIEET M6 X 5 | 1| 1|1
47 | ZD608N  |Screw WSgEuIEET M6 X 8 | 1| 1|1
48 | 3504070 |Ball Stud KIEFFBR & 1]1]1
49 | 3510193  |Guide Plate Bolt B i e 1]1]1
50 | 3504071 |Looper Avoid Eccentric YN I 1|1]1] (5152)
51 AD604N | Screw WS M ERIEET M6 X 4 | 1| 1|1
52 | ZD606N |Screw WS M ERIEET M6 X 6 | 1| 1|1




05 LOOPER DRIVE PAPRTS
SRR




05 LOOPER DRIVE PAPRTS

ST BE
iR | FEB R FEEE HE Qty B
Ref.No.| Part No. Description 2C|-5|-6| Remarks
1 3505072 | Rocker for Looper Drive Shaft WIEFT L1112, 3
2 NL514 Screw WNFIZET MS X 14 21212
3 ZD506 Screw HEuRIZET MS X 6 1]1]1
4 3505073 | Nut HERE R} 1|11
5 NL614 Screw WS FIZET M6 X 14 1]1]1
6 3505074 | Rocker for Looper Avoid Eccentric %54t /)M Dy 324+ 1|11
7 3505075 | Connecting Rod Pin EFAY 1|11
8 3505076  |Felt E 1]1]1
9 3505077 | Connecting Bar A5 MO R 1|11
10 | 3505078  |Felt Washer EHIH ] 111
11 YT306 Screw [FE AL 2ET M3 X 6 1]1]1
12 | 3505079 |Collar 4 1| 1]1]3)
13 | AD504N |Screw WS M am2E]T MS x4 | 33| 3] (15
14 3505080 |Looper Rocker Shaft e R 1|11
15 1004-4 Oil Wick V2R 1]1]1
16 | 707 Nut IEREMS X 1 1]1]1
17 904 Spring Washer SR 8 1|11
18 3505081 Looper for Two-thread X 4 111 1](13,20~24)
19 350508 Looper Rocker Ass'y AR A 1|11
20 3505082 | Cone Stud for Looper Rocker e Bn kA 1|11
21 3505083 | Looper Rocker e 1|11
22 | 3505084 |Cone HETE A HRAK 1|11
23 704 Nut JELE M6 X 0.75 X 3 1111
24 | AD505N | Set Screw WS ERIEET MS X 5 [ 333
25 | 350509 Ball Joint Ass'y ISR A 1] 1]1](26~35
26 | 350510 Ball Joint Ass'y, left e /N FF A A 1] 1]1]2729
27 | 3505085 |Screw B BRAET 4|44
28 | 3505086 |Shell TSk N 111
29 | 3505087 |Ball Stud BRizsL 21212
30 | 703 Nut (left) EREBM6 (A 1]1]1
31 3505088 | Connecting Rod INEFFEEFT 1|11
32 1702 Nut 121} BM6 31313
33 350511 Ball Joint Ass'y, right A /N A 1] 1]1]2729,34)
34 | 3505089 |Shell A N EFT 1]1]1
35 | 3505090 |Felt Washer B 2122
36 3505092 | Looper Drive Lever et A A 1|11/ 37-38)
37 | NL512 Screw WNFIZET MS X 12 1]1]1
38 | NL516 Screw W NAIZE]T MS X 16 1]1]1
39 | YT410 Screw RFESLIEET M4 X 10 1]1]1
40 3505093 | Looper Thread Take-up P&z 1|11
41 3505094 | Looper Drive Lever Rocker Shaft #5414 1|11
42 1004-2 Oil Wick V2R 1111
43 350512 Looper Thread Cast-Off Ass'y 5B P ] 5 e 20 A 1|1 |1](44~48)
44 | 3505095 |Bracket Pk ek e 1111
45 | 3505096 | Thread EyelefL P&k 5 4t Pl 21212
46 | AD404N |Screw WS EIEET M4 X 4 [ 22| 2
47 | 3505097A |Cast-off Hook Phdere v 1111
48 | YT406 Screw RFESLIEET M4 X 6 21212
49 | YT508D |Screw [FE A SLZAT MS X 8 1]1]1




06 FEED DRIVE PARTS
A BE BN AR 4

il‘

Wmm'“ \ " l

i i “ ”
;\ mllln i H Hl‘ 1’?‘ ;M | ’ 3
g 1
ik

s,
., .
ROy



06 FEED DRIVE PARTS
AL BREN AR 4

ok | a4 FTEEE HE Qty faiE
Ref.No.| Part No. Description -2C| -5|-6| Remarks
1 3506098 Feed Bar 7F 1]-1]-1@3)
2 3506098R |Feed Bar 7F -1 (3
3 | AD504N | Screw HSINERIEAT MS X 4 | 8 | 8] 8
4 | AD608N |Screw KSHINEREEAT M6 X 8 | 1] 1|1
5 | YT408 Screw KL IEAT M4 X 8 111
6 3506099  |Feed Lift Eccentric Fork BT X 1111
7 3506100 Oil Felt EH 1111
8 | 709 Nut JE R M5 111
9 |3506101 |Stud Bolt [ 111
10 902 Spring Washer JHEEIRPE S 1111
11 | 1006-2 Pin AR & 3 X 10 1111
12 | 3506102 |Needle Guard Pkt 111
13 3506103  |Feed Bar Shaft Rt 1111
14 | 1004-5 0il Wick sz 1111
15 3506104 |Feed Rocker o BH R 1]-]-
16 | 3506104R |Feed Rocker F B 11
17 | 3505079 |Collar 24 2021213
18 | 3506105 |Feed Rocker Shaft A 111
19 | 1004-2 0il Wick sz 1111
20 3506107 | Stitch Regulatiing Stud BRI 24T 1111
21 | 350612  |Feed Drive Eccentric Ass'y LR FFL 1 1] 1] 1] @227
22 | 3506108 |Connection R 11| 1]@23)
23 | 3504055 |Screw B BRAET 21212
24 | 3506110 |Eccentric e SE TN 1|1 ]1]5
25 | ZD608X  |Screw HESRIEET M6 X 0.75 X 7.5/ 1 | 1| 1
26 3510196 Oil Felt EH 1111
27 3506111 Flange Bushing HEFFR T E 1111
28 3506112 Washer g 6 11711
29 | 706 Nut JEHE 1} M6 1011
30 3506113  |Feed Lift Eccentric HBF R 1|11}
31 | ZD607X |Screw HESRIEET M6 X 0.75 X 6.5 1 [ 1] 1




07 FEED DOG. THROAT PLATE & PRESSER FOOT PARTS
BRI, ST SRR ER ¢




07 FEED DOG. THROAT PLATE & PRESSER FOOT PARTS
ERS SrRSREREIER

iR | FEB R ZErEE #HE Qly B
Ref.No.| Part No. Description 2C|-5| -6 Remarks

1 350713R | Presser Foot Ass'y T 2a A2F - 1| 1| (2~15)

2 3507114 | Presser Foot Shank T AR 1| 1]1]3~5 9
3 ADS08N | Screw P NFEIIRIBET MS X 8 | 2 | 2| 2

4 701 Nut W2 RE MS 21212

5 PD506 Set Screw SEuRIEET MS X 6 1|11

6 3507115  |Finger Guared T 44t 55 111D

7 1006 Clamping Sleeve A4 & 2 X 8 1111

8 NL408 Screw W NFIZET M4 X 8 1111

9 ADSO05N | Screw W NFEINRIBET MS X5 | 4 | 4 | 4

10 | 3507116 |Spring N Jik e 1|11

11 | 1007 Claping Sleeve o 1.2 111

12| 3507117R | Chaining Section Nl -1 1)1

13 3507118 | Spring o 1|11

14 | 3507119R |Pin Y -1 1)1

15 3507120R | Prewsser Foot Bottom T TS R - 1| 1| (13)

16 | 3507122R |Throat Plate iR -1 1)1

17 | 3507123R |Feed Dog LR - 1)1

18 CT512 Screw YESLIZAT MS X 12 31212

19 | 3507124 |Presser Bar, right A AT 111
20 3507125  |Presser Bsr, left TR AT 11111
21 3507126  |Presser Foot Guide JEAT 542 1119
22 | 3507079 |Collar EE 11|13
23 ADS504N | Screw W NFEIIRIBET MS X4 | 2 | 2| 2
24 | 3507128 |Lifting Screw T B LT 1|11
25 702 Nut 12 R BM6 1|11
26 | 3507129 | Guide Plate 1S 74 21212
27 | YT508D |Screw [FE A SLZAT MS X 8 41414
28 3507130 | Spring Regulating Bushing AT E 21212
29 | 3507131 Spring FE A R 3 21212

30 | 3507132  |Stud for Lifter Lever s 1|11

31 3507133 | Presser Foot lifter Lever 16 5 R T 1111

32 | 3507134 | Spring H 1|11

33 350714 Presser Foot Ass'y T I2a AeF 1| -1 -1(2~11,13,34~36)
34 3507136 | Chaining Section 7N JiED |- -

35 3507140 |Pin Y |- -

36 3507141 Presser Foot Bottom T SRR 1| -1-1(C13)

37 | 3507142 | Throat Plate iR 1] -] -

38 3507143  |Feed Dog BRI 1] -] -




08 FEELER. PROXIMITY SWITCH & CUTTER PARTS ( GK35-5 & GK35-6 )
REENFF. B ASH ] T1ER 4 ( GK35-5 & GK35-6 )




08 FEELER. PROXIMITY SWITCH & CUTTER PARTS ( GK35-5 & GK35-6 )

BN, 5B R B A4S 1 T1 5844 ( GK35-5 & GK35-6 )

iR | FEB R EErEE HE Qty B
Ref.No.| Part No. Description 2C|-5| -6 Remarks
1 3508144  |Holder for Feeler JA AT S 28 -1
2 3508145 | Centre Pin P L AlEN -1 1)1
3 3508146 | Centre Shaft B -1 1)1
4 3508147 |Centre Screw T4 4ET -1 1)1
5 701B Nut W2 RE MS -1212
6 YT506 Screw RFESLIEET MS X 6 -1212
7 710 Nut JERE M4 -1 717
8 LJ415 Screw NFSLEZET M4 X 1S -1 1)1
9 3508148 | Support for Feeder B BTS2 B8 )8 - 1)1
10 | 3508149 |Magnet T -1 1)1
11 3508149R | Magnet Bushing g - 1|1
12 | 3508150 |Grooved Pin & AL -1 1)1
13 3508151 | Spring b g -1 1)1
14 | YTS15 Screw [k SL AT M5 X 15 - 1515
15 802 Washer P S -1515
16 | AD506N |Screw WS ERIEETMS X 6 | - | 1] 1
17 | 3508152 |Screw E BB T -1212
18 | 3508153  |Feeler Ja S -1 1)1
19 | 2208 Proximity Swith PR 111
20 3508154 | Cable Clamp EERAR - 1|1
21 | YT508D |Screw RS IEAT M5 X 8 - 1313
22 350815 Pull Back Spring Ass'y b A - L1 (23~24)
23 | 3508155 |Spring Eyelet fr LR - 1212
24 | 3508156 |Spring EOpANCRVEVA -1 1)1
25 | 3508157 | Spring Holder 5 v s 5 e -1 1)1
26 | 706 Nut JEH2RE M6 -1 1)1
27 | 3508158 |Clamp IXShAT 2 -1 1)1
28 | 3508159 |Loxking Stud BRZ I -1 1)1
29 | 3508160 |Bracket ¥ -1 1)1
30 | 3508161 |Stud RS -1 1)1
31 902 Spring Washer SRR S -1313
32 | 3508162 |Connecting Level BT J 1% -1 1133
33 | ADS0OSN | Screw WSHMERIEETMS X5 | - | 6|6
34 | 3508163 |Stud Y -1 1)1
35 | 3508164 |Lever BT TIREHF -1 1)1
36 | YT406 Screw RFESLIEET M4 X 6 -1212
37 | 3508165 |Shaft BT TIRLAF 5 -1 1)1
38 | 3508166 |Parallel Pin BT TR A4 -1 1)1
39 | 3508167 |Stud B TIPS -1 1)1
40 | 3508168 | Stud for Knife BT TS5 -1 1| ¢D
41 | YT405 Screw KL 24T M4 X 5 122
42 | 702 Nut W2 RE M6 -1 1)1
43 350816 Chain Gutter Ass'y BY JJeH 4 - | 1] 1| (7, 44~46)
44 801 Washer g 4 - 1)1
45 3508169 | Spring BY J g -1 1|1
46 | 3508170 |Stud BY Y -1 1)1
47 | LJ512 Screw NESL S AT MS X 12 -1 1)1




09 CUTTER PARTS ( GK35-2C)
#=H T1EMEF ( GK35-2C )




09 CUTTER PARTS ( GK35-2C)

WY 71EMME ( GK35-2C )

ok | a4 FErEE HE Qty faiE
Ref.No.| Part No. Description 2C|-5| -6 Remarks

1 3509172  |Spring T |- -

2 3509173  |Collar P4 1|-|-1]M

3 702 Nut 121} BM6 |- -

4 | AD504N  |Screw S TNRIEAT M5 X 4] 2 | - | -

5 3509174 | Holder for Cutter BT 24 1]-]-

6 YTS508D | Screw RFESLIEET MS X 8 |- -

7 3509175  |Knife BTN |- -

8 3509176 | Cutting Stee B TI5h A 1| - -

9 LJ405 Screw NFSKIEET M4 X S |- -

10 | 3509177 | Shaft Eogap |- -

11 | 1004-3 Oil Wick 4 1] -] -

12 | 350917 Commecting Bar Ass'y for Cutter B JJi&EF2H 4 1] -1]-113~18)
13 | 3509178 |Screw BT BRAET 2| - -

14 3509179 | Connecting Bar for Cutter BY JIiEM |- -

15 | 3505085 |Screw B BRAET 2| - -

16 3509181 Eccentric for Gutter B Tk C 1|-]-

17 | ZD508N |Screw WS HEIIEET MS X 8| 1 | - | -

18 3509182  |Bearing BRit& 1] -] -




FEED DOGS THROAT PLATES AND PRESSER FEET
35-2S £ . EtHRFNERR]




FEED DOGS THROAT PLATES AND PRESSER FEET
35-2S £ . EtHRFNERR]

FFaR Il 5% & B HE
Ref.No. Fig. No. Description Quantity
1 603-5-9 EHEE spring regulating bushing 2
2 603-5-10 FE A R 3 spring 2
3 603-5-7 A AT pressure Bar, (Right) 1
4 603-5-8 2t JE AT pressure Bar (left) 1
5 603-5-26 T AR T4 presser foot pin 1
6 603-5-27 TFHE B4R T presser foot lifter Hand lever 1
7 GB/173 M5 X 6 - B 5 MR screw 2
8 603-6-3 T AR pressure foot shank 1
9 603-6-7 7N ik i S spring 1
10 603-6-4 N pressure foot yielding section 1
11 GB/TO91 ¢ 1.2 X 25 | FFI14H clamping sleeve dia 1
12 603-6-5 T e R pressure foot botton 1
13 603-6-6 FE JHi%h pressure foot shaft 1
14 603-5-6 FE I 35 spring 1
15 603-5-12 2R guide plate 2
16 GB/T65 M5 X 8 Pe] A S B AT screw 4
17 603-5-15 6 I spring 1
18 603-5-13 5 =R T pvessure foot lifter lever 1
19 603-5-14 6 R ET stud for lifter lever 1
20 GB/T69 M5 X 12 |y(skig4T screw 2
21 603-6-2 (AN throat plate 1
22 603-6-1 PERlSF feed dog 1




UPPER FEED DRIVE PARTS
35-2S _LiERI#E




UPPER FEED DRIVE PARTS

35-2S Lix#iE
5% [l 5% & B HE
Ref.No. Fig. No. Description Quantity
1 603-7-1 CAEE R guide bracket 1
2 603-7-2 CARE R <t guide bracket pin 1
3 GB/T80 7S A Y S B iR 4] MS X 6 screw 2
4 603-7-3 T FiE T link pin oft lift lever 1
5 GB/T65 [F A SL 24T MS X 8 screw 2
6 603-7-4 Y link pin 1
7 GB/T65 [RFESLIEET M35 X 6 screw 1
8 603-7-5 I lift lever 1
9 603-7-6 MESNIHEN slinding block 1
10 603-7-7 T supportiing roke 1
11 GB/T65 [F A SL24AT MS X 9 screw 2
12 603-7-4 SR link pin 1
13 603-7-8 B n) Ty guide link 1
14 GB/T65 [F A SL24AT MS X 8 screw 2
15 603-7-9 PETFESET shank screw 1
16 | GB/T6170 12 £} M6 nut 1
17 603-7-10 BEAFT A feed lever 1
18 603-7-11 BEEAT A4 stud 1
19 GB/T74 U] e R AT MS X 8 screw 2
20 603-7-12 iRk upper feed dog 1
21 GB/T65 [F A SL 24T MS X 8 screw 2
22 603-7-13-1 IR ER upper feed dog connecting rod 1
23 | GB/T6170 2R} M5 nut 2
24 603-7-14 IXSHAT AT drive lever 1
25 GB/T70 WS FHIEET M6 X 15 screw 1
26 603-7-15 P4 collar 2
27 GB/T65 [F A SL 24T MS X 8 screw 4
28 603-7-16 UK )% drive shaft 1
29 603-7-17 WX SAT drive lever 1
30 GB/T70 WS FHIEET M6 X 15 screw 1
31 603-7-18 Bk ball hearing 1
32 603-7-19 BRA & 2P ball hearting washer 1
33 603-7-20 BRit A& vE R ball bearing nut 1
34 603-7-21 KIEAF 323k big connecting rod upper joint 2
35 603-7-21-2 st 2N A screw 1
36 GB/T6171 MERF M10 X 1 nut 1
37 603-7-23 B connecting rod 1
38 GB/T6171 IERF M10 X 1 nut 1
39 603-7-24 KIEMH T3k big connecting rod joint 1
40 603-7-25 ESKIRET screw 2
41 603-7-26 /L eccentric 1
42 GB/T74 [ 5 5B 24T M6 X 0.75 screw 2




35-6A BT J]1ZR., ERIZHIE




35-6A BT J7]1ZR., ERIZHIE

F 5 &5 A 1 HE 5
Ref.No. Fig. No. Description Quantity Remarks
1 35-6A-1 AT 1
2 35-61-2 PHO06-01 5 323L 2
3 35-6A-3 KL 25 X 25 1
4 35-61-4 WA D 6 2 |JB/T7940.4-1995
5 35-6A-5 S 2
6 35-61-6 AT 1
7 35-6A-7 2R M22 X 1.5 1 SET OV
8 35-61-8 2R M10 X 1 )5 7.5 1 |GB/T 6176-2000
9 35-6A-9 B3k 1
10 | 35-61-10 IS FH S B B AT M6 X 8 2 |GB/T 77-2000
11 | 35-6A-11 B ) 1 1
12 | 35-61-12 IR 1
13 | 35-6A-13 W TI2ET M6 X 0.75 X 14 2
14 | 35-61-14 P JTIEAT M4 X 12 3 |GB/T 70.1-2000
15 | 35-6A-15 7] 1
16 | 35-61-16 WS HEIEET M4 X 6 2 |GB/T 70.1-2000
17 | 35-6A-17 7] 1
18 | 35-61-18 T )R 1
19 | 35-6A-19 i 5t 1
20 | 35-61-20 g1 1
21 | 35-6A-21 + A RRAT M4 X 16 3 |GB/T 822-20000
22 | 35-61-22 2R M8 X 1 J5 6.8 2 |GB/T6171
23 | 35-6A-23 SR SLUZAT M4 X 5 4
24 | 35-61-24 S oL T2 1 |E3Z-D82
25 | 35-6A-25 N LT 2 JRs 1
26 | 35-61-26 R R R SLEAT M3 X 12 1 |GB/T 822-2000
27 | 35-6A-27 I2ET 2 |eHIFRH
28 | 35-61-28 Hi e 2 1
29 | 35-6A-29 H 32 Ay Sk 24T M4 X 86 4 |KE
30 | 35-61-30 |- R S AT M3 X 6 4 |GB/T 822-2000
31 | 35-6A-31 Ho 28 b 1
32 | 35-61-32 i, 10 ) 1 |4ES210-08-DC24V
33 | 35-6A-33 A 2 [PC06-01C (Gl1/4 §Fi d 6 555)
-2 8 1 |PC08-02C (G1/4 ifi & 8 K /%)
34 | 35-61-34 Hi S 2 2 1
35 | 35-6A-35 FFYEk AT M3 X 30 3 |GB/T 822-2000
36 | 35-61-36 DUEKIRET M5 X 12 2 | 35-2 EFARRAT
37 | 35-6A-37 T TR 1
38 | 35-61-38 AT 2 1 1
39 | 35-6A-39 He 20 1 1
40 | 35-61-40 b 654 1.2m |4MEd 6 FiEd 4 BEEL ]
41 | 35-6A-41 JEMR 1 1 | EAS
42 | 35-61-42 JE#R 2 2 RS
43 | 35-6A-43 TR 3 2 | R4
44 | 35-61-44 B & 1 Wit d 6 flishE d 8 JE 6
45 | 35-6A-45 W TIEAT M6 X 16 3 |GB70-85
46 | 35-61-46 2 RE M4 2
47 | 35-6A-47 e 2
48 | 35-61-48 ghts 2 MRS INED T K 35
49 | 35-6A-49 V- F AL AT M4 X 12 5  |GB/T 822-2000
50 | 35-61-50 PRET 1 K
51 | 35-6A-51 B 2 (50X 5X%X5
52 | 35-61-52 AR i 1




GK35-8 & &I 4sikiE




GK35-8

S5 P ASHEAE
F 5 [l 5% & B HE
Ref.No. Fig. No. Description Quantity
1 8-1-56 e 4
2 8-1-57 SURS RS 1
3 8-1-60 SUES7 5 1
4 GB65-85 [ kE Sk 24T M4 X 6 1
5 8-1-59 A 1
6 8-2-22 PR 1
7 8-2-8 BT 1
8 GB70-85 ST S IZAT M5 X 16 1
9 GB70-85 ST S IBAT M5 X 12 1
10 8-2-21 RS !
11 GB70-85 WA S I24AT M5 X 10 1
12 8-2-21 k5 1
13 GB70-85 AN F S IBAT M4 X 6 2
14 80800 Ik 2
15 8-3-16A 5kt 1
16 8-3-16B, 5kt 1
17 GB70-85 WA SIBAT M5 X 6 2
18 GB74-85 U] 5 MS X5 1
19 8-3-15 e 1
20 8-5-2, 4 s BTG %1
21 8-5-5 H AR A 5T 2
22 8-5-1 AR 1
23 8-5-3 Fil s JE R AR 1
24 8-5-6 Sk 1
25 8-4-9 PR 1
26 8-1-24 B 1
27 GB65-85 [ kE Sk 84T MS X 8 1
28 8-3-38 ¥ 227 1
29 8-1-58 PUES7 1
30 GB70-85 AT L IEAT M6 X 14 2




NUMERICAL INDEX OF PARTS

B HES]
PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
TR HIX TR HIX TR HIX TR HIX
701 21-10 1004-2 23-42 LJ405 31-9 ZD607X 25-31
27-4 25-19
33-21 LJ415 29-8 ZD608N 24-47
1004-3 31-11
701B 29-5 LJ512 29-47 ZD608X 25-25
1004-4 23-15
702 23-32 NLA408 27-8 ZD825N 15-12
27-25 1004-5 21-16
29-42 25-14 NL512 21-33
313 23-37 20022036 19-23
1004-6 21-44
703 23-30 NL514 21-40 2101 33-8
1004-7 21-30 23-2 2102 33-11
704 23-23 33-19 2201 334
1004-8 21-25 2202 33-5
705 33-14 NL516 23-38 2204 33-6
1004-9 21-21 2205 33-7
706 25-29 NLo614 21-7 2207 33-22
29-26 23-5 2207-1 33-23
1005 21-35 2207-2 33-24
707 23-16 PD506 27-5 2207-3 33-25
1006 27-7 2207-4 33-26
708 21-26 YT306 19-2 2207-5 33-27
1006-2 25-11 23-11 2207-6 33-28
709 25-8 2207-7 33-29
1007 27-11 YT405 29-41 2208 29-19
710 29-7
YT406 21-8
AD404N 19-3 23-48 3501001 15-2
801 29-44 23-46 29-36 3501002 15-5
3501003 15-6
802 29-15 ADS504N 23-13 YT408 21-37 3501004 15-7
33-20 25-3 25-5 3501005 15-8
27-23 33-15 3501006 15-9
902 25-10 314
29-31 YT410 23-39
ADS505N 17-17 3501009 15-10
904 23-17 19-8 YT412 21-24 3501010 15-11
23-24 3501011 15-13
1001-1 17-18 279 YT420 17-25 3501012 15-14
29-33 3501013 15-15
1001-3 17-19 YT506 29-6 3501014 15-16
ADS506N 15-3 3501015 15-17
1001-5 15-1 29-16 YT508D 17-7 3501016 15-18
23-49
1001-4R 17-20 ADS508N 15-4 27-27 3502017 17-1
19-19 29-21 3502018 17-2
1001-5R 17-21 27-3 31-6 3502018R 17-3
3502019 17-5
1001-6R 17-22 YT512 21-6 3502020R 17-6
AD604N 21-51
1001-7R 33-12 YTS515 17-4 3502021 17-8
AD605N 21-46 29-14 3502022 17-9
1001-8R 17-23
AD608N 25-4 ZD506 23-3 3502024 17-10
1001-9R 33-13 3502025 17-11
CT410 333 ZD508N 31-17 3502026 17-12
3502026R 17-13
1004-1 21-27 CTs512 27-18 ZD606N 21-52 3502027 17-14




NUMERICAL INDEX OF PARTS

EHMHERSI
PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
i HIK TSR HIK TSR HIK TSR HIK
3502028 17-15 350510 23-26 3507117R 27-12 3508166 29-38
3502029 17-16 350511 23-33 3507118 27-13 3508167 29-39
350512 23-43 3508168 29-40
3505072 23-1 3507119R 27-14 3508169 29-45
350301 19-1 3505073 23-4 3508170 29-46
350302 19-10 3505074 23-6 3507120R 27-15
350302X 19-24 3505075 23-7
350303 19-18 3505076 23-8 350917 31-12
3503030 19-4 3505077 23-9 3507122R 27-16
3503031 19-5 3505078 23-10 3509172 31-1
3503032 19-6 3505079 23-12 3507123R 27-17 3509173 31-2
3503033 19-7 25-17 3507124 27-19 3509174 31-5
3503034 19-9 27-22 3507125 27-20 3509175 31-7
3503035 19-11 3505080 23-14 3507126 27-21 3509176 31-8
3503036 19-12 3505081 23-18 3509177 31-10
3503037 19-13 3505082 23-20 3507128 27-24 3509178 31-13
3503038 19-14 3505083 23-21 3507129 27-26 3509179 31-14
3503039 19-15 3505084 23-22 3507130 27-28
3503040 19-16 3505085 23-27 3507131 27-29 3509181 31-16
3503041 19-17 31-15 3507132 27-30 3509182 31-18
3505086 23-28 3507133 27-31
3503043 19-20 3505087 23-29 3507134 27-32
3503044 19-22 3505088 23-31 351018 33-1
3505089 23-34 3507136 27-34 351019 33-2
350404 21-4 3505090 23-35 3510184 33-9
350405 21-17 3510185 33-10
350406 21-18 3505092 23-36
350407 21-41 3505093 23-40
3504045 21-1 3505094 23-41 3507140 27-35 3510188 33-16
3504046 21-2 3505095 23-44 3507141 27-36 3510189 33-17
3504047 21-3 3505096 23-45 3507142 27-37 3510190 33-18
3504048 21-5 3505097A 23-47 3507143 27-38
3504049 21-9 3510192 21-12
3504050 21-11 3510193 21-49
3504051 21-13 350612 25-21 350815 29-22
3504052 21-14 3506098 25-1 350816 29-43
3504053 21-15 3506098R 25-2 3508144 29-1 3510195R 17-24
3504054 21-19 3506099 25-6 3508145 29-2 3510196 25-26
3504055 21-20 3506100 25-7 3508146 29-3
25-23 3506101 25-9 3508147 29-4
3504056 21-22 3506102 25-12 3508148 29-9
3504057 21-23 3506103 25-13 3508149 29-10 3511200 19-21
3504058 21-28 3506104 25-15 3508149R 29-11
3504059 21-29 3506104R 25-16 3508150 29-12
3504060 21-31 3506105 25-18 3508151 29-13
3504061 21-32 3508152 29-17
3504062 21-34 3506107 25-20 3508153 29-18
3504063 21-36 3506108 25-22 3508154 29-20
3504064 21-38 3508155 29-23
3504065 21-39 3506110 25-24 3508156 29-24
3504066 21-42 3506111 25-27 3508157 29-25
3504067 21-43 3506112 25-28 3508158 29-27
3504068 21-45 3506113 25-30 3508159 29-28
3508160 29-29
3504070 21-48 350713R 27-1 3508161 29-30
3504071 21-50 350714 27-33 3508162 29-32
3507114 27-2 3508163 29-34
350508 23-19 3507115 27-6 3508164 29-35
350509 23-25 3507116 27-10 3508165 29-37




GK35-2C
GK35-5 SCREW, NUT & WASHER
GK35-6 BRET. BREFNEAE

<=> <=>
S
CT410 CT512 LJ405 LJ415 LJ512 NL4038 NL512 NL514

NL516 NL614 ADS504N ADSOSN ADS06N ADSOSN AD604N AD605SN

s g 8 § 8 0 @

YT306 YT406  YT408 YT410 YT412 YT420 YTS06 YTS08D

g %%%%%%

YT512 YT515 ZD506 ZD606N ZD607X ZD608X ZD608N ZD825N

A

3504055 3504067 3505085 3509178 3510192 3510193 3501010

702 703 704 705 706 707 708

701

-
@'-@@@

709 3505073 3510185 3506112



Jr 5%
Ref. No.

© 0 9 N Bk W N -

—_
- O

The Accessories of the Sewing Machine

BT
KEKARF
KEKARF
N AFAIRTF
N AFAIRTF
N AFAIRTF
NAFAIRTF
e
BRETEH.
BRETEH.
BRETEH.

e M B

Description

Tweezers

Double jawed wrench
Double jawed wrench
Hexagon socket head wrench
Hexagon socket head wrench
Hexagon socket head wrench
Hexagon socket head wrench
Oil gun

Screwdriver

Screwdriver

Screwdriver

Hiks L ury
Specifications Q’ ty

6 X7 1
8 x 10 |
Smm |
4mm |
3mm |
2.5mm |

| 1
75mm O 1
225mm |
250mm |




Installation Mesurement Drawing for the Equipment
MBERERRTE

3-M10

e
g

- -
]

Pl e

@,

J

86

157

93.5
o 114

380

0%)

111




